



R185
CMS Li

evolution[®]
evolutionpowertools.com

Service Parts List	V: 088-0004	USA
Cordless 185mm Compound Mitre Saw		

No.	Description	Part Code	Qty
A01	BASE	088-0101	1
A02	NYLOC NUT FULL M6	F-NNIF-M6-ST-BO	1
A03	WASHER M6	F-W-M6-ST-BO	1
A04	MITRE INDICATOR	088-0102	1
A05	SCREW M4x6	F-SPHPZ-M4-6-ST-BO	2
A07	REAR SUPPORT BAR	046-0171	1
A08	Grommet	047-0200	1
A09	Dual Hex Key M5/M8	F-HEXKEY-M5/8-ST-BO	1
A10	M10x10 GRUB SCREW	046-0176	1
A11	COMPRESSION SPRING	046-0175	1
A12	8MM BALL BEARING	046-0174	1
A13	CAP SCREW M6x18	F-SHCS-M6-18-ST-BO	1
A14	TABLE	046-0170	1
A15	BLADE THROAT	046-0169	1
A16	HEX BOLT M6x20	F-HB-M6-20-ST-BO	1
A17	BEVEL SHAFT	046-0194	1
A18	WASHER M8	F-W-M8-ST-BO	1
A19	NYLOC NUT FULL M8	F-NNIF-M8-ST-BO	1
A20	CAP SCREW M6x35	F-SHCS-M6-35-ST-BO	1
B01	FENCE	046-0165	1
B02	SLIDING FENCE	046-0158	1
B03	THUMB SCREW	046-0162	2
B04	CAP SCREW M6x25	F-SHCS-M6-25-ST-BO	2
B05	WASHER M6	F-W-M6-ST-BO	2
B06	FENCE THUMB SCREW	046-0161	1
B07	SCREW M4x5	F-SPHPZ-M4-5-ST-BO	1
B08	TABLE LOCKING SCREW	046-0164	1
B09	MITRE LOCK PAD	046-0166	1
C01	SCREW M3X8	F-SPHPZ-M3-8-ST-BO	1
C02	BEVEL INDICATOR	046-0186	1
C03	NUT HALF M6	F-NSH-M6-ST-BO	3
C04	GRUB SCREW M6x14	F-SSCFP-M6-14-ST-BO	2
C05	PIVOT	046-0181	1
C06*	External Circlip 16mm	F-CCEXT-16-100-ST-BO	2
C07	PIVOT SPRING	046-0179	1
C08	CAP SCREW M6x20	F-SHCS-M6-20-ST-BO	1
C10	WASHER M8	F-W-M8-ST-BO	1
C11*	BEVEL LOCK LEVER	046-0197	1
C12	Lock Down Pin	048-0157	1
C13	O Ring	048-0167	1
C14	External E-clip 8mm	F-ECLIP-8-100-ST-BO	1
C15	PIVOT BLOCK	046-0192	1
D01	Counter sunk Screw M4x20	F-SCHPZ-M4-20-ST-BO	2
	Finger Guard	088-0103	1
D03	Dust Chute	088-0104	1
D04	Spring	048-0108	1
D05	Arbour Lock Pin	064-0130	1
D06	Spring Pin Ø4x28	F-SDL-400-28-ST-BO	1
	Blade Head/ Housing	088-0105	1
D08	Guard Stop	064-0112	1
D09	Screw M5x16	F-SPHPZ-M5-16-ST-BO	1
D10	Bearing 606	F-B-606-2Z	2
	Screw M6x12	F-SPHPZ-M6-12-ST-BO	1
D12	Guard Linkage Spacer	088-0106	1
	Guard Linkage	088-0107	1
D14	Shoulder Screw Guard Linkage	046-0146	1
D15	Counter sunk Screw M5x16	F-SCHPZ-M5-16-ST-BO	1
D20	Blanking plate	064-0127	1

No.	Description	Part Code	Qty
F01	Arbour Bolt M8x16	048-0188	1
F02	Outer Flange (Double Flange Type)	088-0110	1
F03	Double Inner Flange (5/8" & 20mm)	088-0111	1
F04	Guard Coil Spring Clip	046-0152	1
F05	Tapping screw 4x10	F-TFPX-4-10-ST-BO	1
F06	Washer M4	F-W-M4-ST-BO	1
F07	Guard Roller	048-0189	1
F08	Blade Guard	064-0134	1
F09	Guard Spring	046-0141	1
F10	Screw M5x16	F-SPHPZ-M5-16-ST-BO	2
F100	Gearbox Sub Assembly	064-0085	1
G01	Tapping screw 4x14	F-TFPX-4-14-ST-BO	8
G02	Main Handle Lower	064-0153	1
G03	Switch	064-0142	1
G04	Interlock Lever	064-0136	1
G05	LED Micro Switch	064-0143	1
G06	Pin	083-0130	1
G07	Trigger	064-0135	1
G08	Main Handle Upper	064-0152	1
G09	Screw M5x20	F-SPHPZ-M5-20-ST-BO	1
G10	Screw M5x30	F-SPHPZ-M5-30-ST-BO	2
G12	Battery Socket	064-0154	1
G13	Motor PCB	064-0148	1
G14	Battery PCB	064-0149	1
G15	Trigger Lock Spring	083-0128	1
H01	Tapping screw 4x14	F-TFPX-4-14-ST-BO	2
H02	Motor End Cap	064-0106	1
H03	Screw M5x20	F-SPHPZ-M5-20-ST-BO	8
H04	Motor Housing	064-0105	1
H05	Motor-SMS	064-0160	1
M01	Hold Down Clamp	046-0202	1
K01	Dust Hose Connector UK/EU	027-0221	1
K02	Dust Bag	048-0259	1



Service Parts List

V: 088-0004

Cordless 185mm Compound Mitre Saw

USA